



CERTIFICATE OF TEST

Reference No. 525353709868

We hereby declare that
the articles

(A) Aramid IIIA(Aramid IIIA Woven fabric) 180GSM Twill)Meta-aramid/ Para-aramid/
Antistatic fiber 93%/5%/2% in Royal blue

Sample Dimension/Size: 10

Style No.: DP-A4-RB-180W

Submitted by

Name: WUXI DEEP-PROTECTION TEXTILE

Address: SECOND FLOOR,BUILDING 1,NO.36,YANJIN ROAD,HUISHAN DISTRICT,
WUXI,JIANGSU.

Complies with the requirements of the standards

**Protective Clothing for Firefighters– Performance Requirements for Protective Clothing
for Firefighting Activities (EN 469:2020)**

Clause 6.2.1.5 Residual Tensile Strength of Material When Exposed to Radiant Heat

Clause 6.2.1.6 Heat Resistance

Clause 6.2.3.1 Tensile Strength- after 5 Washes,4N, Line Dry

Clause 6.2.3.2 Tear Resistance - after 5 Washes,4N, Line Dry

ISSUED ON

Dec 18, 2025

Issue 1

The full details of the tests and the results are given in test report

No.: SL52525379273201TX Date: December 12,2025

This certificate is valid only for the applicant's selected test items and must not be used without
the attached test report. This certificate must not be confused neither with the EU type
examination certificate released by Notified Body nor with the conformity declaration released by
manufacturer.

Signed for and on behalf of

SGS-CSTC Standards Technical Services (Shanghai) Co. Ltd

Sara Gu

